SECTION 9: PARTS LIST FOR LT-2200

24



Model LT-2200

Ref. Part Ref. Part
No. No. Description No. No. Description
1 |710-3015 Hex Cap Screw, 1/4-20x .75 26 |631-04035A |Dash Panel, 4-style w/ Cargo Net
2 |710-0599 Self-tapping Screw, 1/4-20x .5 27 |731-04214 Parking Brake Button
3 |712-0324 Lock Nut, 1/4-20 28 |731-1857 Throttle Control Lever
4 |710-0895 Self-tapping Screw, 1/4-15x.75 29 |731-04213 Cruise Control Button
5 |710-0924 Pan Phillips Screw, 1/4-20x .75 30 |747-1155 Brake/Cruise Pivot Rod
6 |710-0376 Hex Cap Screw, 5/16-18x 1.0 31 |783-04285 |Dash Suppert Plate RH
7 1712-0292 U-type Speed Nut, 1/4-20 783-04323 Dash Support Plate LH
8 |712-0429 Lock Nut, 5/16-18 32 |731-2232 Intake Bellow
9 |726-0201 Speed Nut 33 |751-0658E |Fuel Tank, 3-gallon
10 |747-2127 Hood Latch Rod 34 |751-0603 Fuel Cap
11 | 7312286 Head Light Lens 35 |725-1745 Ignition Key w/ plastic cover
12 |683-0305 Hood Bracket Assembly 7251744 Ignition Key w/o plastic cover
13 |731-2283A  |Hood 36 |710-0726 Self-tapping Screw, 5/16-18 x .75
14 |731-2327A |LH Side Panel 37 |783-1000A | Grille Support Bracket
156 |731-2328A |RH Side Panel 38 |725-04036 Systems Indicator Monitor
16 |736-0329 Lock Washer, 1/4 39 |7251741 Ignition Switch
17 |736-0342 Flat Washer, .283x .75x.030 40 |625-0051 Headlight Assembly
18 | 7360173 Flat Washer, .28 x .74 x .063 41 |710-1611B | Self-tapping Screw, 5/16-18 x .75
19 |736-3078 Flat Washer, .349x 1.0x .063 42 |736-0142 Flat Washer
20 |710-0809 Self-Tapping Screw, 1/4-20x1.25 43 |783-0728 Pivot Bar Bracket
21 |731-2284 Hood Plenum w/o Intake Bellow 44 |783-0726B | Pivot Bracket Support RH
22 |710-0604A  |Self-Tapping Screw, 5/16-18 x .625 783-0727A | Pivot Bracket Support LH
23 |710-1017 Torx Self-Tapping Screw, 1/4-14 x.625 | — |629-04083 Headlight Wire Harness
24 |710-3217 Torx Screw, #8-32 x .375 — |629-1071 Tractor Wire Harness
25 |712-0142 Hex Nut, 8-32 45 |783-0462 PTO Switch Bracket
Ref. No| Part No. Description
1 747-04121A |Battery Hold-Down Rod
2 710-0751 Hex Cap Screw 1/4-20 x 0.62
3 |725-17068A  |Battery, 270 CCA
4 783-0349 Battery Tray
5 783-04329 Seat Bracket
6 736-0222 Lock Washer
7 |725-1426 Solenoid 12 v., 100 amp.
8 |710-0589 TT Screw 1/4-20x 0.5
9 |712-0324 Hex Lock Nut 1/4-20
10 |710-0726 AB Screw 5/16-12 x0.75
11 |732-04035 Compression Spring
12 |783-1003 Clutch Bracket
13 |738-04058 Spacer
14 |710-3005 Hex Bolt 3/8-16 x 1.25
15 |712-0429 Hex Lock Nut
16 |756-04078 Pulley: Single Speed
17 |738-0143 Shoulder Screw
18 |710-0642 TT Screw 1/4-20x 0.75
19 |683-04099 Lower Frame Assembly
20 |710-3025 Hex Bolt 5/16-18 x 0.625
21 |783-04467 Deck Bracket
22 |725-1857A  |Switch
23 17962 Switch Plate
24 |710-0224 Screw #10-16 x 0.5
25 |717-04080  |Clutch: Electric PTO
26 |738-0785 Shoulder Spacer
27 |710-3157 Hex Bolt 7/16-20 x 3.25
28 |736-0171 Lock Washer

25




Model LT-2200

26



Model LT-2200

Ref. Part Description Ref. Part Description

No. No. No. No.
1 |747-1130B Deck Stabilizer Rod 30 [731-1980 Lift Lever Cover
2 |683-0197B |Lift Shaft Assembly 31 | 7311993 Cover w/ Cup Holder
3 |711-0332 Clevis Pin, .5x .78 32 |736-3078 Flat Washer, .349 x 1.0 x .063
4 |712-3083 Lock Nut, 1/2-13 33 |783-0677 Lift Adjustment Bracket
5 |712-0130 Lock Nut, 3/8-16 34 |783-04333 Fender
6 [712-0429 Lock Nut, 5/16-18 35 |783-1489 Seat Mounting Bracket
7 |712-3083 Hex Nut, 1/2-13 36 |710-1268 Screw, #10-16 x .375
8 |714-0104 Internal Cotter Pin 37 |712-0324 Hex Lock Nut, 1/4-20
9 [714-04023 Internal Cotter Pin 38 |720-0309A |Seat Adjuster Grip
10 |716-0106A |E-ring 39 |731-04074 Spacer
11 |720-0311 Handle Grip 40 |732-0499 Compression Spring, .41 x1.5
12 |732-0874 Torsion Spring 41 | 736-0175 Spring Washer, .265 x .562 x .025
13 |732-1027 Extension Spring, .872 x 3.4 42 | 736-0204 Flat Washer, .344 x .62 x .03
14 |736-0275 Flat Washer, 5/16 43 |738-0137A  |Shoulder Screw, .340 x .285,1/4-20
15 |736-0921 Lock Washer, 1/2 44 | 738-0966 Shoulder Screw, .50 x .25, 3/8-16
17 | 736-3084 Flat Washer, .51x1.12x .06 45 |783-0611 Seat Stop
18 |738-0138A Hex Cap Screw, 5/16-18 x .62 46 | 783-0738A Seat Pivot Bracket
19 |738-0143 Shoulder Screw, 3/8-16 47 | 783-0739 Seat Adjustment Lever
20 |741-0225 Hex Flange Bearing 48 |783-0753 Seat Adjustment Selector
21 |741-0715 Snap Flange Bearing 49 |757-04014A |Medium Back Seat, Black
22 |746-0968 Lift Cable, 16.16 50 |735-0656 RH Foot Pad
23 |747-1111A  |Lift Handle 51 |735-0657 LH Foot Pad
24 |756-1154 Roller Pulley 726-3046 Foot Pad Clips (Not Shown)
25 |783-0678A  |Arm Lift 52 |714-0111 Cotter Pin
26 |783-0720A |Deck Stabilizer Bracket 53 |731-0511 Trim Strip
27 |710-0802 Self-tapping Screw 516-18 x 1.0 54 |783-0209C |Seat Lift Bracket
28 |710-0604A  |Self-Tapping Screw, 5/16-18 x .625 55 |726-0201 Speed Clip
29 |710-0895 Self-Tapping Screw, 1/4-15x .75 58 | 710-0599 Self-Tapping Screw 1/4-20 x 0.5"

27




Model LT-2200

28



Model LT-2200

Ref. Part Ref. Part

No. No. Description No. No. Description

1 719-0525C Pivot Bar: Axle 26 |683-04004 RH Axle Assembly, .750 Diameter

2 |7T10-0804A  |Self-tapping Screw, 16-18 x 625 27 |683-0128A  |Steel Pivot Bar

3 |783-0726B |RH Pivot Support Bracket 28 |712-0130 Lock Nut, 3/8-16

4 |783-0727A  |LH Pivot Support Bracket 29 |714-0162 Cotter Pin

5 |783-0728 Pivot Bar Bracket 30 |726-0341 Push Cap, .625

6 |710-0723 Hex Cap Screw, 3/8-16 x 1.25 (Grade 5)|| 31 |736-0316 Flat Washer, .64 x1.0x .12

7 |711-1408 RH Drag Link 32 |736-3004 Flat Washer, .406 x .875x .105

8 |711-1409A |LH Drag Link 33 |736-0285 Flat Washer, .635 x 1.5689x .06

9 |712-0240 Jam Nut, 7/16-20 34 |738-1011 Shoulder Screw, .5x 2.2, 3/8-16
10 (712-0214 Hex Nut, 3/8-24 36 |634-04099 |Wheel Assembly

11 |712-0130 Lock Nut, 3/8-16 — |634-04091 Rim Assembly Only

12 |712-0459 Flange Lock Nut, 7/16-20 — |734-0255 Air Valve (Not Shown)

13 |712-0429 Lock Nut, 5/16-18 — 7341731 Tire Only, Square Shoulder

14 |717-1660E  |Steering Gear, 11/90 Ratio — |737-0224 Grease Fitting (Not Shown)

15 |717-1554 Steering Pinicn Gear — |741-3032 Ball Bearing (Not Shown)

16 |723-0448A  |Ball Joint, 7/16-20 37 |734-2290A  |Deluxe Hub Cap

18 |736-3084 Flat Washer, .51 x1.12x .06 38 |783-0653F |Steering Support Bracket

19 |738-1001A |Steering Shaft, .625 OD x 24 .4 39 |738-0143 Shoulder Screw, 3/8-16

20 |741-0475 Plastic Bushing, .38 ID 40 |736-0331 Bell Washer, .39 x1.13 x .062

21 |741-0656 Hex Flange Bearing, 5/8 41 |710-1260A  |Self-tapping Screw, 5/16-18 x .75
22 |738-0372B |Shoulder Spacer, .38 ID 42 163104008 Steering Wheel, Soft Grip, Three Spoke
23 |631-0027 Standard Steering Wheel, 13.25 43 73104085 |Steering Wheel Cap, Round

24 |731-0220 Steering Wheel Cap, Round 45 |710-0643 Hex Bolt, 5/16-18 X 1

25 |683-04003 LH Axle Assembly, .750 Diameter

29




Model LT-2200

IMPORTANT: Fora proper
working machine, use
Factory Approved Parts.
V-belts are designed to
engage and disengage
safely. A substitute (non
OEM) V-belt can be
dangerous by not
disengaging completely.

30



Model LT-2200

Ref. Part Ref. Part
No. No. Description No. No. Description
1 (17840 Mounting Bracket 41 |683-0266 Drive Pedal Assembly
2 |618-04133 Drive Assembly 42 |710-0650 TT Screw 5/16-18 x0.875
3 |618-04147  |Variable Spd. Pulley Assembly 43 |710-0726 AB Screw 5/16-12x0.75
3A |656-0059B |Var. Spd. Pulley 44 |710-1260A |LD Screw 5/16-18 x0.75
3B |683-04129 Bracket: Variable Speed 45 |710-1611B | TT Screw 5/16-18 x0.75
3C |741-0600 Ball Bearing 46 |711-04159 Pin
3D |710-0642 TT Screw 1/4-20x0.75 47 |712-0130 Hex Lock Nut 3/8-16
3E |718-04012 Cup: Bearing 48 |712-3004A |Flange Lock Nut
3F |736-0362 Flat Washer 49 |1714-0104 Cotter Pin
3G |710-0627 Hex Bolt 5/16-24 x 0.75 50 |726-04028  |Push Nut
4 |647-04020 Shift Lever Assembly 51 |732-0335 Compression Spring
5 |710-0607 TT Screw 5/16-18x 0.5 52 |732-0955 Extension Spring
6 |710-0726 AB Screw 5/16-12x 0.75 53 |732-0963 Extension Spring
7 |710-0809 TT Screw 1/4-20x1.25 b4 |735-0662 Control Pad
8 |710-1007 TT Sems Screw 3/8-16x1.5 55 |735-3049 Brake Pad
9 |710-1266 Hex Bolt 5/16-18 x 3.5 56 |736-0262 Flat Washer
10 |710-3144 Hex Bolt 3/8-16x 2.0 57 |736-3008 Flat Washer
11 |711-0736 Ferrule 58 |738-0155 Shoulder Screw
12 |712-0241 Hex Nut 3/8-24 59 |738-0380 Shoulder Screw
13 |712-0429 Hex Lock Nut 5/16-18 60 |741-0225 Hex Flange Bearing
14 |712-0431 Flange Lock Nut 3/8-16 61 |741-3065B8 Hex Flange Bearing: Split
15 |714-0104 Hairpin Clip 62 |747-04093 |Brake Lock Rod
16 |714-0111 Cotter Pin 63 |747-04096 |Cruise Control Red
17 |714-0209 Hairpin Clip 64 |748-04039 |Cruise Latch
18 |714-0470 Cotter Pin 65 |783-0653F Steering Support Bracket
19 |720-04028 Shift Knob 66 |783-0732 Lock-Out Bracket
20 |723-3018 Ball Joint 67 |783-0773A  |Brake Pedal
21 |732-0384 Extension Spring 68 |783-0780B |Neutral Return Bracket
22 |732-0525 Spring Clip 69 |756-04002 Transmission Pulley
23 |732-0716 Extension Spring 70 |712-0700 Flange Nut 9/16-18
24 |732-0963 Extension Spring 71 |718-0768A |Pulley Hub
25 |736-0169 Lock Washer 3/8 72 |683-04055 |Transmission Torque Bracket
26 |737-3007 Grease 73 |683-04130 Idler Bracket
27 |738-0372B | Shoulder Spacer 74 |710-0227 AB Screw #8-18x 0.5
28 |747-04146 Shift Red 75 |725-1644 Spring Switch
29 |747-04164 Brake Rod 76 |750-0736 Shoulder Spacer
30 |747-1127 Idler Adj. Red 77 |710-0514 Hex Bolt 3/8-16 x 1.0
31 |748-0334 Spacer: Transaxle 78 |747-04146 Shift Rod
32 |750-0566A |Spacer 79 |726-0320 Insulator Nut Plate
33 |754-0467 \ Belt 80 |736-0242 Bell Washer
34 |754-0468 \ Belt 81 |710-0827 Hex Cap Screw
35 |756-0981A  |FlatIdler Pulley 82 |834-0177 Wheel Assembly
36 |783-04283 Shift Bracket 634-0070 Rim Assembly
37 |783-04360 Shift Bracket 734-0255 AirValve
38 |783-04442 Double Idler Bracket: Center 734-1873 Tire
39 |647-0031C  |Brake Control Assembly 83 |734-2280A |HubCap
40 |647-0032A |Speed Control Assembly 84 |736-0430 Flat Washer

31




Model LT-2200

32



Model LT-2200

Ref. Part Description
No. No.

1 |732-0614 Ring, Wire

2 |716-0231 Ring, E Type, .750

3 |738-0336 Flat Washer, 5/8 x 1.0 x .030*
736-0337 Flat Washer, 5/8 x 1.0 x .040*
736-0349 Flat Washer, 5/8 x 1.0 x .020*
736-0335 Washer, Thrust .635x1.26 x .06
710-1325 Self-Tapping Screw, 1/4-20x 1.625
719-04017 Upper Housing

711-1109 Input Shaft

741-0335 Needle Bearing, .625 x 813 x .495
717-1464 14-tooth Bevel Pinion

10 |716-0108 Retaining Ring, .437

11 |741-0340 Sleeve Bearing, .75x.1.0x1.0
12 |721-0338 Seal, .75x1.0x.125

13 |618-04041 Differential Assembly

14 |741-0336 Flange Bearing, 5/8 x 3/4 x 3/4
15 |717-1362 42-tooth Bevel Gear

16 |717-1363 42-tooth Bevel Gear

17 |718-0228 Clutch Collar

18 |736-0519 Flat Washer, .70x 1.125 x .031
19 |711-04053 Drive Shaft

20 |736-0495 Thrust Washer, 1.0x.632x .0

21 |741-0337 Flange Bearing, 5/8 x 3/4 x 15/16
22 1611-0011 Detent Shaft Assembly

23 |741-0862 Detent Ball

24 |732-0863 Compression Spring

25 |719-04018 Lower Housing

26 |717-0678 Brake Puck

27 |761-0202 Brake Disc

28 |710-1206 Self-Tapping Screw, 1/4-20x 2.375
29 1661-0001 Brake Assembly

— |737-0148 Grease (19 0z.)

*Use applicable flat washer (12a, 12b or 12c) in this application
allowing .0150/.0020 in end-play

NOTE: If rebuilding the upper housing of the transmission, add

two ounces of Unirex® N3 grease (Part No. 737-0289) in the
input shaft cavity.

33



Model LT-2200

i
5
Ref. Part No. Description
No.
1 710-0227 AB Screw #8-18x 0.5
2 710-0599 TT Screw 1/4-20 x 0.5
3 |710-0726 AB Screw 5/16-12x 0.5
4 710-1314A  |Socket Hd Scr 5/16-18 x .750
5 |710-1315 TT Screw 3/8-16 x 1.25
& 712-0271 Sems Nut
7 |712-3017 Hex Nut 3/8-16
& |721-0331 Pipe Sealant
g 7210460 Exhaust Gasket
10 |725-0157 Cable Tie
11 |726-0205 Hose Clamp
12 |736-0300 Flat Washer
13 |737-0169 SAE 30w Qil
14 |751-0535 Fuel Line Hose
15 |751-0564A  |Muffler Deflector
16 |[751-0616A  |Muffler
17 |751-0813A  |Exhaust Pipe LH
18 |751-0814A  |Exhaust Pipe RH
19 |751-3140 Oil Drain
20 |751-3141 Oll Drain Hose extension
21 |751-3142 Oil Drain Cap
22 |783-0615C Muffler Bracket
23 |783-0625C |Heat Shield

34




Model LT-2200

2 )

[ .
e i Haldels
o OEINDYR
EEEIELEIEL
: T HOIYRESTY
a/\b/
. 7ul i o
// i 7 -
u
\\\n
ITT=EE] ]
g
JLIC TR

HOEAS 10

35



Model LT-2200

36



Model LT-2200: 46” Deck

Ref. Part No. Description Ref. Part No. Description
No. No.
1 |618-04137 Pulley-Spindle Assembly 25 |736-0760 Lock Washer
2 |683-0254 Deck Hanger Bracket Assembly 26 |737-04003B |Nozzle
3 |683-04104 Deck Assembly w/ Nozzle 27 |737-3007 Grease
4 |710-0347 Hex Bolt 3/8-16x1.75 28 |738-0372B Shoulder Spacer
5 |710-0514 Hex Bolt 3/8-16x1.0 29 |738-0373 Shoulder Screw 3/8-16x 1.5
6 |710-0528 Hex Bolt 5/16-18 x 1.25 30 |742-0611A Blade 16.28 Lg.: Three-in-One
7 |710-0599 TT Screw 1/4-20x0.5 31 |742-0612A Blade 14.88 Lg.: Three-in-One
8 |710-0751 Hex Bolt 1/4-20 x 0.620 32 |747-1116 Deck Release Handle
9 |7T10-1260A LD Screw 5/16-18 x0.75 33 |747-1130B Deck Rod: Front Adjustment
10 |711-04069 Grasscatcher Pin 34 |754-04033 V Belt
11 |712-0324 Lock Nut 1/4-20 35 |756-1229 Idler Pulley
12 |712-0417A Flange Nut 36 |771-11725A  |Danger Tag (not shown)
13 |712-0431 Flanged Lock Nut 3/8-16 37 |783-0141 Deck Skirt: Center
14 |712-0641 Hex Nut M16 38 |783-0142 Deck Skirt RH
15 |712-3006 Hex Nut 39 |783-0805C Belt Cover
16 |712-3083 Hex Lock Nut 1/2-13 40 |783-1025 Chute Stop (not shown)
17 |714-0111 Cotter Pin 41 |783-1348A Belt Cover
18 (71704074 Gear: Deck Adjustment 42 |783-1421 Idler Bracket
19 |726-0233 Push Nut 43 |711-0792 Hinge Pin
20 |732-0306A Compression Spring 44 | 732-0602A Compression Spring
21 |732-0594A Extension Spring 45 |703-1693A Mounting Bracket
22 |734-0973 Deck Wheel 46 |731-1031C Deflector: Discharge Chute
23 |736-0119 Lock Washer A7 |726-0106 Speed Nut
24 7360270 Bell Washer

37





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


